rPEGNSI

AIR HOCKEY TABLE




PARTS LIST

P1 P2
LegA 2pcs
P3
Main Frame 1 set LegB 2pcs
P4 P5 i P6 E
Leg leveler Transformer
Leg End Panel 2 pcs 4pcs 1 pc
H1 H2 H3 »
$» s>
O Q)
1/4x1-1/4 Bolt 1/4" Washer 5/16x1-1/2" Bolt
8pcs 8pcs 12pcs

H4

5/16" Washer

12pcs
0
Striker Puck Hex wrench
2 pcs 2pcs 1pc




Figure 1









